CONTRACT NO. A732-085
FINAL REPORT
Aususf 1991

Emlssu:ms of Volatlle-
and Potentially Toxic Organic
Compounds from Wastewater

Treatment Plants and
Collectlon Systems (Phase 1)

Volume 4:

~ Modeling Volatile Dr-gamc
Compound Emissions during
Preliminary and Primary
Treatment

State of California
AlIR RESOURCES BOARD
Research Division




EMISSIONS OF VOLATILE AND POTENTIALLY TOXIC
ORGANIC COMPOUNDS FROM WASTEWATER
TREATMENT PLANTS AND COLLECTION SYSTEMS
(PHASE II)

VOLUME 4 - MODELING VOLATILE ORGANIC COMPOUND EMISSIONS
DURING PRELIMINARY AND PRIMARY TREATMENT

Final Report
Contract No. A732-085

Prepared for:
Research Division
California Air Resources Board

1800 15th Street
Sacramento, CA 95814
[...]
To incorporate the Tsivoglou and Neal reaeration constant
into the mathematical model used in this study, Eq. 2-9 was
modified. If the right side of Eq. 2-9 is multiplied by (L/L),
where L is a length of a stream segment, Egq. 2-9 becomes

Krapgz = C(Ah/L) *(L/tf) = C*S*v (2-10)




N

17

= slope of the stream segment, m/m

1

average stream velocity, m/hr
length of the stream segment, m

Assuming Kpayoc is proportional to Kragz (Roberts et al., 1984),
Kiap2 can then be multiplied by an appropriate ¥ factor to
determine Kjayoc-

Parkhurst and Pomeroy (1972) - Parkhurst and Pomeroy studied
oxygen reaeration of raw wastewater in sewers. The empirical
equation developed by Parkhurst and Pomeroy predicts an oxygen
exchange coefficient, £, in m/hr, and is given below.

f = a'Cg'Cp-a-brgr(s-v)3/8 (2-11)
where

£ = oxygen exchange coefficient, m/hr

a = 1.0 if "f" is expressed as m/hr and v as n/s,
unitless

Cf = a general constant having a value probably between
2.5 and 3.0, unitless

Cp = a function of the increase of surface area due to
turbulence, approaching 1.0 in quiet streans,
unitless

a = ratio of the oxygen exchange coefficient in

wastewater to the exchange coefficient in clean
water, 0.3 to 0.4 for raw wastewater, unitless

b = a function of the geometry of the stream; 1.0 for
fairly regular cross-sections, unitless

g = ratioc of the exchange coefficient at the actual
temperature to the exchange coefficient at 20°¢c,
unitless

S = invert slope of the stream segment, m/m

v = average stream velocity, m/s



18

Further definition of variables, and subsequent substitution, is
required to enable the use of Eq. 2-11 to predict Kpapz-
The oxygen exchange coefficient, f, is defined as

f Kraps "dp

where

mean hydraulic depth, m (area of a cross section of

dm
a stream divided by a surface width).

The term Cp is calculated empirically as
CA = 1+ 0.17°F2
where
F = Froude number = v‘(g'dm)'o's, unitless.

The term g is calculated empirically as

g = g (T - 20)

where !
g = 1.042
T = temperature of wastewater, °cC

Substituting the above definitions into Eg. 2-11 results in the
following expression for Kpaps:

Krapz = {a'Cg ab’ (140.17°F2) - (1.042) (T720) . (5-v)3/8y sq (2-12)

To obtain a maximum value for Kpaps, i.e. conservative estimate
with respect to VOC emissions, let a = 1.0, C¢ = 3.0, a = 0.4,
b = 1.0, and substitute into Egq. 2-12.

Krags = {1.2°1+0.17°F2)+ (1.042)(T720) . (5.4)3/8y ,a  (2-13)

To obtain Krayec, Kpagz is multiplied by an appropriate ¥ factor
(Roberts et al., 1984),

Comparison of natural reaeration models - Both natural

reaeration models predicted similar values (same order of




18

3 5 oA Sy 3

A T

-12}

g
!
2
E
;
4

19

magnitude) for Kragpa, and therefore Kraypoc- Possible beneficial
and detrimental aspects of the models are discussed briefly.

The tracer technique implemented by Tsivoglou and Neal (1976) is
analogous to the method used by Roberts et al. (1984) for
diffused aeration. A drawback to the krypton-oxygen transfer
coefficient ratio determined by Tsivoglou and Neal (1976) is the
applicability of the ratio from laboratory experiments to actual
stream measurements. The East Bay Municipal Utility District
(EBMUD) has successfully using deuterated chloroform as a tracer
to estimate VOC emissions from a wastewater treatment facility in
Oakland, CA.

The Parkhurst-Pomercy model is appealing because reaeration
in raw wastewater was studied. Because the model was developed
from sewer studies, a drawback may be the applicability of the
model to units open to the atmosphere. Corsi (1989) has verified
the accuracy of the Parkhurst-Pomeroy model with preliminary
results of tracer studies in cperating sewers. Details of those

studies are presented in Volume 2 of this report.
PREVIOUS STUDIES ESTIMATING VOC EMISSIONS

Previous studies estimating VOC emissions from primary
wastewater treatment are discussed in this section. Studies were

conducted at actual WWIPs and pilot scale facilities.

Predictive Modeling of Organic Emissions

Berglund and Whipple (1987) studied veclatile and semi-
volatile organic compound losses from a WWTP that receives
wastewater from a large petrochemical plant. Four volatile
compounds were studied: benzene, toluene, 1,2-dichloroethane,
and ethylbenzene. Physical parameters of the primary treatment
system, equalization basin, and waste transfer ditch are shown in
Table 2-5.

Ligquid samples were collected from the plant influent,
effluent from the primary sedimentation tanks, and effluent from
the equalization basin. Observed emission losses for individual

voCs from each unit process are presented in Table 2-6.



Table 2-5.

Physical Parameters of the Primary Treatment i
Processes, Equalization Basin, and Waste Transfer Ditch

20

- Detention
Parameters

Process units

time, hr

Inlet box and pH
adjustment tanks

Splitter box

Primary
sedimentation
tanks

Equalization
basin

Waste transfer

Two 60640 L (16,000 gal. ) 0.5
uncovered tanks; 4.6 m (15 ft)
diameter, 3.7 m (12 ft ) high;

Each mixed with 10-hp, 45-rpm
agitator 0.9 m (3 ft) wide,

3.7 m {12 ft) long

Open-top, rectangular: Water o
drops 1.4 m (4.5 ft)
Three in parallel with two 2.7
usually in operation; 13.7 m :
(45 ft) diameter, 2.4 m (8 ft) g
deep !
13.6 M L (3.6 M gal ) basin; 50 !
wastewater flows over a weir :
and drops 0.6 m (2 ft) from
a discharge pipe into a waste
transfer ditch

a

122 m (400 fit) long open

ditch ditch, 0.6-1.5 m (2-5 ft)
deep, 1.2-3.0 m (4-10 ft) wide
8 No detention time was given for the waste transfer ditch.
Source: Berglund and Whipple, 1987.
Table 2~6. Observed Emission Losses of the Influent Load from

the Primary Treatment Processes and Equalization Basin

Percent loss of influent load

Influent Primary Equalization
voC Ho? load, kg/d processes basin
1,2-Dichloroethane 0.05 15.4 22.0 28
Benzene 0.23 88.9 12.7 37
Toluene 0.25 18.1 10.2 31 :
Ethylbenzene 0.27 41.7 15.7 29 :
4 Petrasek et al. (1983) at 25°C, except for 1,2-

Dichloroethane. Hc for 1,2-Dichloroethane from Chang
et al. (1987).
Source: Berglund and Whipple, 1987.




L T A T L

e T S

g

R e e

ESLE

Praso L W B LU

o

Percent removed from the primary processes for 1,2—dichloroethane
was not consistent with the reported percent removed for the
other VOCs, based on the magnitude of Henry’s law constant.
However, He for 1,1-dichloroethane is 0.21.

Emission of VOCs from individual processes comprising the
primary treatment system (inlet box, two pH adjustment tanks,
splitter box, and two primary sedimentation tanks), egualization
basin, basin overflow weir, and waste transfer ditch were
estimated using short-term air analyses for benzene, toluene, and
ethylbenzene; nc liquid samples were withdrawn from specific
processes. Transfer of VOCs from the primary treatment processes
to the atmosphere are shown in Table 2-7. Based on short term
sampling measurements, 55% of air emissions from the area
constituting the equalization basin, overflow weir, discharge
pipe, and waste transfer ditch were estimated to be from the weir
and discharge pipe. Some 45% were estimated to be from the basin
water surface. Emissions from the waste transfer ditch were
negligible. The authors described the estimates as "crude at
best" (Berglund and Whipple, 1987).

Adsorption of VOCs to primary sedimentation sludge was also
monitored. Underflow of the primary solids represented 11% of
the influent wastewater flow. The underflow was directed to a
settling basin, where the sludge settled, and the supernatant was
removed and included in the influent to secondary treatment. The
amount of VOCs contained in the primary influent, effluent, and
underflow are presented in Table 2-8.

Berglund and Whipple obtained the following results which

relate to Y:

1, Disappearance of VOCs in the equalization basin
corresponded to approximately 60 percent of the
estimated overall oxygen transfer rate.

2. If volatilization is the sole removal mechanism,
removal of VOCs from the aerated stabilization basin is
in the range of 15 to 50 percent of the estimated
overall oxygen transfer rate.



Table 2-7. Estimated VOC Transfer from the Primary
Treatment Processes

Treatment Pgrcent loss of
process influent load

Inlet Box 0.8
pH Tank #1 0.5

pH Tank #2 0.25
Splitter Box 1.7

Primary Sedimentation #1 9.4

(center take off)

Primary Sedimentation #2 2.5
(peripheral take off)

Source: Berglund and Whipple, 1987.

Table 2-8. Amount of VOCs in the Primary Influent, Effluent, and ;}
Underflow it

i

Primary e |

%

Underflow load
Influent Effluent

voC load, kg/d load, kg/d kg/d Percent?

1 z-Dichloroethane 15.4 10.9 1.1 7.1 1

Benzene 88.9 66.2 10.2 11.5 1

Toluene 18.1 13.2 2.2 12.0 5
Ethylbenzene 41.7 28.8 5.3 12.6

T percent = underflow load/influent load
Source: Berglund and Whipple, 1987.

Removal and Partitioning of Volatile Organic Priority Pollutants
in wastewater Treatment

Petrasek et al. (1983) evaluated removal and partitioning of
16 VOCs from a pilot-scale conventional wastewater treatment
sequence. Two parallel systems were operated, each consisting of
a primary sedimentation tank, an aeration basin, and a secondary
clarifier. Raw wastewater, degritted and comminuted, from a
nearby WWTP served as influent to each system. One process was
operated as a control to monitor typical VOC removal. Influent

o




ok s B B . SR

23

to the other treatment sequence was continuously spiked with a
methanol solution containing known amounts of the compounds of
interest. Design flow for the pilot system was 2.2°1073 m3/s
(35 gal/min).

Specifications of the treatment processes are shown in
Tables 2-9 and 2-10. Total percentage of the compounds removed
by the primary clarifier for both sequences is presented in Table
2-10. Percentage of the influent concentration contained in

primary sludge is shown in Table 2-11.

Among the conclusions of Petrasek et al. (1983) were that

1. Appreciable remeovals of VOCs cccurred in the primary
clarifiers.

2. Partitioning to solids during primary sedimentation

was not a significant removal mechanism for the
majority of VOCs studied.

Table 2-9. Specifications of the Primary Sedimentation Tanks

Diameter, Weir Water Volume, Detention
m diameter, m height, m m> time, hr
3.0 2.8 3.7 24.9 3.1

Source: Adapted from Petrasek et al., 1983.



24

Table 2-10. Total Percentage Removed by the Primary Clarifier

Treatment segquence

Compound Hc, @ Experimentalb Control
Methylene Chloride 0.13 25 27
1,1-Dichloroethene 0.62 57 65
Chloroform 0.16 6] 33
Carbon Tetrachloride 1.26 47 47
1,2-Dichloropropane 0.12 5 0
Trichlecroethylene 0.49 36 31
1,1,2-Trichlorcethane 0.03 0 83
Dibremochloromethane 0.03 16 50
Benzene 0.23 16 0
1,1,1-Trichloroethane 0.20 27 48
Bromodichloromethane 0.09 28 0
Chlorobenzene 0.16 17 14
Tetrachlorcethylene 1.19

and 0 88
1,1,2,2-Tetrachloroethane 0.16

Toluene 0.25 22 29
Ethylbenzene .27 16 70

a H. at 25°C.

b Influent to the experimental seguence contained the
spiked solution.

Source: Petrasek et al., 1983.

T B o ¢ e e

Table 2-11. Percentage Removed by the Primary Sludge

Compound Percentage removed
Methylene Chloride 1.4
1,1-Dichloroethane <0.7

Chloroform 2.0

Carbon Tetrachloride <0.3
1,2-Dichloropropane <2.0
Trichlorcethylene 4.7
1,1,2-Trichloroethane 2.1
Dibromochloromethane <0.2

Benzene 2.3
1,1,1-Trichloroethane 2.1
Bromodichloromethane <0.4

Chlorobenzene <6.6
Tetrachloroethylene

and 10.7
1,1,2,2-Tetrachloroethane

Toluene 5.1 ;
Ethylbenzene 12.3 ;H
Source: Petrasek et al., 1983.




o

B A ST TV

25

Atmospheric Release of Chlorinated Organic Compounds From the
Activated Sludge Process

Lurker et al. (1982) studied the fate of chlorinated
compounds at a MWTP. Only results pertaining to high volatility
compounds, chloroform (TCM), carbon tetrachloride (CT), and
tetrachloroethene (PERC), during primary treatment will be
presented.

Primary treatment consisted of a wet well, coarse screens,
pump house, fine screens, and grit chambers. Dimensions of the
unit processes were not given. Design flow of the MWTP was 2.2
m3/s (100 Mgal/day). Liquid concentrations of TCM, CT, and PERC
in the wet well and grit chambers, and airborne concentrations
above the grit chamber weir, are listed in Table 2-12. Unitless
Henry’s law constants for TCM, PERC, and CT at 25°C are 0.16,
1.16, and 1.26, respectively (Petrasek et al., 1983). Airborne
concentrations were based upon 4-hour time-weighted averages, and
liquid concentrations were based upon a single grab sample
collected during the midpoint of the air sampling survey.

Table 2-12. Liquid and Airborne Concentrations of CHCl;, CCl,,

and C3Clsin the Primary Treatment Processes

Wastewater concentration, pg/L

Sampling location CHCl;5 CCly CaCly
Wet well 19 160 7
Grit chamber effluent 15 140 9

Airborne concentration, pg/m3

Grit chamber weir 19 230 24
Grit chamber drag-out 15 44 4.7

Source: Lurker et al., 1983.




= pad e B . £ 1R T T R kR e s G o

NS

r“'.vér\mux T

26

3. METHODE AND PROCEDURES

Components of an emission model for individual primary
treatment units, an overview of an emissions model for a primary
treatment sequence, and specifications of reference primary

treatment processes are presented in this section.

EMISSION MODEL COMPONENTS

A model formulation and the computer software used to
estimate volatile organic compound (VOC) emissions from reference

primary wastewater treatment processes are discussed below.

Model Formulation

Continuous-flow stirred-tank reactors (CFSTRs) were the
basic units of the emissions model. Primary treatment processes
with short hydraulic detention times, i.e. approximately less
than 10 minutes, were assumed to behave as a single CFSTR.
Included in this category were bar screens, comminutors, Parshall
flumes, grit chambers, and weirs. Treatment processes that
resembled plug flow, such as rectangular sedimentation basins and
conveyance channels, were modelled as a cascade of CFSTRs.

A mass balance for a VOC in a CFSTR, assuming gas transfer-
to be the only mechanism of depletion, was given previously in

qu 2—3-

dc/dt = [(Ci-C)/6y] - [Kravec' (C-Cg/Hc) ] (2-3)
where
dc/dt = rate of change of a reagtor (or effluent) liquid
VOC concentration, mg/m”°hr
Ci = influent liquid VOC concentration, mg/m®
o = efflgent (or reactor) liquid VOC concentration,
mg/m
Oy = hydraulic detention time, hr
Kiayvoe = overall VOC mass transfer coefficient, hr i — .
Cg = atmospheric VOC gas phase concentration, mg/m3




27

He = Henry’s law constant, unitless

If an influent VOC liquid concentration and hydraulic
detention time of a system are kr-own, and an overall mass
transfer coefficient for a compound can be estimated, an effluent
concentration of a compound of interest, with respect to time,
can be estimated by solving Eg. 2-3. For those processes that
required a series of CFSTRs, Eqg. 2-3 was repeated for each
reactor in a cascade with the effluent of a preceding reactor

serving as influent to the following reactor.

Modeling Software

A simulation modeling program was used to write the
emissions model (Richmond et al., 1987). The program is time
dependent, that allows the operator to select from Euler’s,
second order Runge Kutta, or fourth order Runge Kutta numerical
integration methods to solve differential equations. Second
Order Runge Kutta was used in the emission models. Using the
simulation program to model VOC emissions permitted non-steady
state modeling of systems, input of flow rate and concentration
curves, and flexibility to easily add and/or delete treatment

components.
EMISSIONS MODEL

A completed emissions model for a primary treatment train
required connecting individual treatment processes. Following a
treatment sequence, effluent from a treatment process was
influent to a successive treatment process. For example,
effluent from grit chambers served as influent to sedimentation
tanks, and effluent from sedimentation basins served as influent
to conveyance channels. If a unit was modelled as a cascade of
CFSTRs, this effluent-influent linking was performed within a